
ELECTRIC  TOOL  PARTS  LIST

LIST NO.

CORDLESS  IMPACT  DRILL
Model  DV  24DV
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PARTS
995-344	
FLAT HD. SCREW (A) (LEFT HAND) M6X25

PARTS
315-966	
DRILL CHUCK 13VLRC-N (W/O CHUCK WRENCH)	

PARTS
319-792	
SPINDLE

PARTS
959-150	
STEEL BALL D6.35 (10 PCS.)	

PARTS
948-001	
RETAINING RING FOR D32 HOLE	

PARTS
319-794	
WASHER

PARTS
600-2VV	
BALL BEARING 6002VVCMPS2L	

PARTS
319-795	
RATCHET (A)

PARTS
984-101	
SPRING (A)	

PARTS
319-793	
GEAR COVER

PARTS
319-796	
GEAR

PARTS
935-522	
METAL	

PARTS
319-797	
SECOND PINION

PARTS
319-801	
CHANGE LEVER	

PARTS
319-802
CHANGE SHAFT

PARTS
319-787
INNER COVER

PARTS
316-271	
NEEDLE D2.5X25.8	

PARTS
319-803
TAPPING SCREW (W/FLANGE) D5X65 (BLACK)

PARTS
319-955	
SEAL LOCK FLAT HD. SCREW M4X14 (BLACK)	

PARTS
319-799	
SHIFT PLATE

PARTS
319-800	
SEAL PLATE

PARTS
319-798	
SHIFT ARM

PARTS
608-VVM	
BALL BEARING 608VVC2PS2L	

PARTS
360-553	
ARMATURE ASS'Y DC 24V	
INCLUD.23

PARTS
608-VVM	
BALL BEARING 608VVC2PS2L

PARTS
319-788	
FAN GUIDE

PARTS
960-108	
HEX. HD. TAPPING SCREW D4X60

PARTS
319-956	
WASHER (B)

PARTS
319-808	
HOUSING	

PARTS
NAME PLATE

PARTS
319-846
MAGNET

PARTS
HITACHI LABEL

PARTS
319-847	
BRUSH CAP

PARTS
999-058	
CARBON BRUSH (1 PAIR)	

PARTS
319-813	
BRUSH HOLDER (A)

PARTS
319-814	
BRUSH HOLDER (B)

PARTS
318-247	
FERRITE CORE
FOR EUROPE

PARTS
319-809	
HANDLE (A).(B) SET	

PARTS
319-760	
PUSHING BUTTON

PARTS
319-811	
DC-SPEED CONTROL SWITCH

PARTS
305-490	
TAPPING SCREW (W/FLANGE) D4X30 (BLACK)	

PARTS
319-790	
GRIP COVER	

PARTS
304-035	
TAPPING SCREW (W/FLANGE) D4X25 (BLACK)	

PARTS
319-812	
HEAT SINK

PARTS
993-963	
MACHINE SCREW (W/WASHERS) M3X12

PARTS
319-894	
TERMINAL SUPPORT

PARTS
319-805	
BATTERY EB 2420 (W/ENGLISH N.P.)	

319-806	
BATTERY EB 2420 (W/ENGLISH N.P.)
FOR USA

319-807	
BATTERY EB 2430HA (W/ENGLISH N.P.)
FOR NOR,SWE,DEN

 STANDARD ACCESSORY
981-205	
SIDE HANDLE FOR M10

STANDARD ACCESSORY
319-791	
HANDLE JOINT

STANDARD ACCESSORY
CHARGER (MODEL UC 24YFB)

STANDARD ACCESSORY
319-815	
CASE (PLASTIC)

READ ME
Double-click the circled item number.
The information of the corresponding part is displayed.
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DV 24DV

OPTIONAL ACCESSORY
670-714	
NEEDLE BEARING (HK0810)

OPTIONAL ACCESSORY
986-149	
PINION	

OPTIONAL ACCESSORY
630-1VV	
BALL BEARING 6301VVCMPS2L

OPTIONAL ACCESSORY
986-147	RETAINING RING FOR D37 HOLE	

OPTIONAL ACCESSORY
932-819	
WOODRUFF KEY 3X10	

OPTIONAL ACCESSORY
986-146	
SPINDLE	

OPTIONAL ACCESSORY
986-144	
ANGLE HEAD ASS'Y
INCLUD.602

OPTIONAL ACCESSORY
670-714	
NEEDLE BEARING (HK0810)

OPTIONAL ACCESSORY
986-156	
SPINDLE AND GEAR SET

OPTIONAL ACCESSORY
986-147	
RETAINING RING FOR D37 HOLE

OPTIONAL ACCESSORY
986-143	
COUPLING	

OPTIONAL ACCESSORY
986-142	
JOINT SLEEVE	

OPTIONAL ACCESSORY
949-632	BOLT M8X45 (10 PCS.)

OPTIONAL ACCESSORY
949-426	
WASHER M8 (10 PCS.)	

READ ME
Double-click the circled item number.
The information of the corresponding part is displayed.



* ALTERNATIVE PARTS --- 3 ---

ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

PARTS DV 24DV

1 995-344 FLAT HD. SCREW (A) (LEFT HAND) M6X25 1

2 315-966 DRILL CHUCK 13VLRC-N (W/O CHUCK WRENCH) 1

3 319-792 SPINDLE 1

4 959-150 STEEL BALL D6.35 (10 PCS.) 1

5 948-001 RETAINING RING FOR D32 HOLE 1

6 319-794 WASHER 1

7 600-2VV BALL BEARING 6002VVCMPS2L 1

8 319-795 RATCHET (A) 1

9 984-101 SPRING (A) 1

10 319-793 GEAR COVER 1

11 319-796 GEAR 1

12 935-522 METAL 1

13 319-797 SECOND PINION 1

14 319-801 CHANGE LEVER 1

15 319-802 CHANGE SHAFT 1

16 319-787 INNER COVER 1

17 316-271 NEEDLE D2.5X25.8 1

18 319-803 TAPPING SCREW (W/FLANGE) D5X65 (BLACK) 4

19 319-955 SEAL LOCK FLAT HD. SCREW M4X14 (BLACK) 1

20 319-799 SHIFT PLATE 1

21 319-800 SEAL PLATE 1

22 319-798 SHIFT ARM 1

23 608-VVM BALL BEARING 608VVC2PS2L 2

24 360-553 ARMATURE ASS’Y DC 24V 1 INCLUD.23

25 319-788 FAN GUIDE 1

26 960-108 HEX. HD. TAPPING SCREW D4X60 2

27 319-956 WASHER (B) 2

28 319-808 HOUSING 1

29 NAME PLATE 1

30 319-846 MAGNET 1

31 HITACHI LABEL 1

32 319-847 BRUSH CAP 2

33 999-058 CARBON BRUSH (1 PAIR) 2

34 319-813 BRUSH HOLDER (A) 1

35 319-814 BRUSH HOLDER (B) 1

* 36 318-247 FERRITE CORE 1 FOR EUROPE

37 319-809 HANDLE (A).(B) SET 1

38 319-760 PUSHING BUTTON 1

39 319-811 DC-SPEED CONTROL SWITCH 1

40 305-490 TAPPING SCREW (W/FLANGE) D4X30 (BLACK) 4

41 319-790 GRIP COVER 1

42 304-035 TAPPING SCREW (W/FLANGE) D4X25 (BLACK) 2

43 319-812 HEAT SINK 1

44 993-963 MACHINE SCREW (W/WASHERS) M3X12 1

45 319-894 TERMINAL SUPPORT 1

* 46 319-805 BATTERY EB 2420 (W/ENGLISH N.P.) 1

* 46 319-806 BATTERY EB 2420 (W/ENGLISH N.P.) 1 FOR USA

* 46 319-807 BATTERY EB 2430HA (W/ENGLISH N.P.) 1 FOR NOR,SWE,DEN
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* ALTERNATIVE PARTS--- 4 ---

STANDARD  ACCESSORIES

OPTIONAL  ACCESSORIES

ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

DV 24DV

501 981-205 SIDE HANDLE FOR M10 1

502 319-791 HANDLE JOINT 1

503 CHARGER (MODEL UC 24YFB) 1

504 319-815 CASE (PLASTIC) 1

601 319-528 ANGLE ATTACHMENT ASS’Y 1 INCLUD.603-614

602 670-714 NEEDLE BEARING (HK0810) 2

603 986-149 PINION 1

604 630-1VV BALL BEARING 6301VVCMPS2L 1

605 986-147 RETAINING RING FOR D37 HOLE 2

606 932-819 WOODRUFF KEY 3X10 1

607 986-146 SPINDLE 1

608 986-143 COUPLING 1

609 986-142 JOINT SLEEVE 1

610 949-632 BOLT M8X45 (10 PCS.) 2

611 949-426 WASHER M8 (10 PCS.) 2

612 986-144 ANGLE HEAD ASS’Y 1 INCLUD.602

613 986-156 SPINDLE AND GEAR SET 1

614 949-168 WRENCH 13/17MM 1

615 931-851 DRILL BIT (B) D6.5X100 1

616 931-852 DRILL BIT (B) D8.0X100 1

617 931-853 DRILL BIT (B) D9.5X120 1

618 931-854 DRILL BIT (B) D10.0X120 1

619 971-704 DRILL BIT (B) D12.0X160 1

620 931-855 DRILL BIT (B) D13.0X160 1

621 931-776 DRILL BIT (B) D14.3X160 1

622 971-670 DRILL BIT (B) D16.0X160 1

623 931-856 DRILL BIT (B) D19.0X160 1

624 930-035 GREASE (SEP-3A) (100G) 1

Printed in Japan

(010305N)

 3 -- 01


